Hydraulic Motorcycle Lift. Model CML3 & CML3 AIR Part No: ASSEMBLY & OPERATING INSTRUCTIONS 0212

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "Hydraulic Motorcycle Lift. Model CML3 & CML3 AIR Part No: ASSEMBLY & OPERATING INSTRUCTIONS 0212"

Transcription

1 Hydraulic Motorcycle Lift. Model CML3 & CML3 AIR Part No: ASSEMBLY & OPERATING INSTRUCTIONS 0212

2 DO NOT ENTER UNDER THE PLATFORM UNLESS IT IS MECHANICALLY LOCKED (see instructions) DO NOT EXCEED MAXIMUM LOAD 450KG (1000LBS) SPECIFICATIONS Maximum Load kg (1000lbs) Table Length (mm) Table Length - with Ramp (mm) Max. Table Height (mm) Net weight incl. wheel clamp kg Operating Temp. range... 4 O C - 40 O C Operating Air Pressure (Air version only) psi (8-13bar) 2

3 Thank you for purchasing this CLARKE Motorcycle Lift. Before using this equipment, please read this instruction manual thoroughly, and follow all directions carefully. By doing so, you will ensure your own safety, and that of others around you. Used carefully and considerately, this Motorcycle lift will give you long and trouble free service. GUARANTEE This product is guaranteed against faults in manufacture for 12 months from purchase date. Please keep your receipt which will be required as proof of purchase. This guarantee is invalid if the product has been abused or tampered with in any way, or not used for the purpose for which it is intended. The reason for return must be clearly stated. This guarantee does not affect your statutory rights. SAFETY PRECAUTIONS 1. Only use the Lift for the purpose for which it was intended. Do not exceed its capacity of 450kg. 2. Do not rely upon the Hydraulic Ram to support the Table. Always use the Locking Bar (see Assembly instructions) to secure the table, in one of the two positions provided. IMPORTANT! NEVER enter under the platform unless it is mechaniclly locked using the safety bar provided. 3. To provide stability when working, and before putting the table under load, always screw down the Stabilisers, (See illustration). NOTE: The castors are not designed to take the weight of a fully loaded table. On no account must you raise the table with a load on board, unless the stabilisers are screwed down, relieving the strain on the castors. The castors are only designed to allow the Motorcycle Lift to be moved easily and quickly around the workshop. 4. Always use the Wheel Clamp to firmly secure the motorcycle front wheel. 5. On NO ACCOUNT must anyone ride a motorcycle on to the Table, as the Lift will not withstand the additional weight, and will cause the Ramp and Table to buckle. 1 3

4 ASSEMBLY INSTRUCTIONS. Using a clean, level area, unpack the equipment, laying out the loose items. The Motorcycle lift is packed flat, that is to say, in its lowest position. It is fully assembled, except for a few ancillary items, which are fitted as follows: 1. Attach the largest Foot Lever, (A), to its square spigot on the base of the unit, with the foot pedal facing upwards, and set at approximately 10 o clock - looking side on. 2. Attach the Lowering Pedal (B) in the manner shown in Fig Attach the Safety Plate (C), using the nuts, bolts and washers provided. This plate is essential to prevent accidental contact with the lowering pedal which could result in the lowering of the table. 4. Attach the two Casters (D), securing with the nuts bolts and washers provided. 5. Attach the Ramp (E) by dropping the lugs into the holes in the table and securing with the R clips provided. 6. CML3 - Pump the foot pedal very gently to begin with, to ensure that all parts are free. Continue to pump the pedal, and observe thetable rising. If any resistance is felt, investigate to ensure that no part is jammed by a loose or stray ancillary component. 7. When the Table is at its full height, it should be possible to insert the Locking Bar (F), through the hole in the Frame, (adjacent to the castor assembly bracket), the corresponding holes in each side of the Front Lifting Arm, and out through the opposite side of the Frame. The Locking Bar secures the table to prevent any possibility of it lowering for any reason, and to provide a stable working platform. 8. Press the Lowering Lever (B) so that the weight of the table is taken by the Locking Bar. 9. Attach the Front Wheel clamps (G & H) and stop Plate (J) in the manner shown in Fig Attach the Lashing Eyes (K) - one to each side as shown in Fig. 4. The lift is now fully assembled

5 6A. CML3 AIR Using all precautions with regard to using Air equipment - REFER TO THE AIR COMPRESSOR MANUAL, connect a suitable air hose equiped with a snap on type connector to the Hand Controller, shown in Fig. 5. The hand controller is located on the end of the hose leading to the hydraulic ram. Start the compressor with the outlet pressure set to zero, then open the outlet tap. Set the output pressure to between 8-13 bar, depending upon compressor size. Taking all precautions, as previously described, press down the operating lever of the hand controller. The ram will begin to operate and the platform will rise. Be prepared to release the lever immediately should any part of the lift become snagged. Raise the platform to its maximum height, then proceed as described in para. 7 on page 4. NOTE: A 1HP (MIN) Air compressor is recommended for operation, although a 2HP machine will increase the speed of operation. To Lower the Lift As the weight of the table is taken by the Locking Bar, it is necessary to pump the Foot Lever slightly in order to take the strain, and then remove the Locking Bar, Visually check under and around the Lift to ensure that no obstacle will interfere when lowering the table. Depress the Lowering Lever until the table is at its lowest position. To manoeuvre the Lift around the workshop, screw up the stabilisers to allow the castors to function. For storage purposes, always screw the stabilisers down, to take the weight off the castors. 5 5

6 OPERATION For safety purposes, loading the lift is essentially a two man operation. DO NOT exceed the maximum lifting capacity of 450kg (1000lbs) UNDER NO CIRCUMSTANCES must you ride a motorcycle on to the lift, and on no account allow anyone to mount the motorcycle whilst it is on the table. With the lift maneouvered to a suitable position which allows adequate working space, screw down the stabilisers in order to take the weight off the casters and to prevent any possible movement 6 of the table whilst working. With the wheel clamp wide open, lower the table to its lowest position and with one person either side of the motorcycle, position it on the table so that the front wheel rests up against the Stop Plate. Wind in the moveable wheel clamp to secure the front wheel, and tighten. Secure the machine with straps using the lashing eyes, one each side of the table. Before raising the table, check to ensure the motorcycle is perfectly stable. Ensuring there is nothing to obstruct the table, press the raising lever repeatedly, or use the air controller if fitted, and raise to an appropriate height to insert the safety bar. NOTE: Two positions are provided into which the safety bar may be inserted, giving two working heights. With the safety bar correctly inserted, lower the table using the lowering foot lever to ensure the full weight of the table is taken by the safety bar. If the rear wheel is to be removed, ensure the motorcycle rests on its centre stand, and well lashed down. Alternatively, a Paddock Stand may be used to raise and secure the trailing axle. The cover of the opening, at the rear of the table, may be removed to facilitate the removal of the rear wheel. IMPORTANT! ENSURE THE FOLLOWING BEFORE COMMENCING WORK: The safety bar is inserted and the table lowered so that the safety bar is taking the FULL weight of the table The motorcyle securely lashed. The stabilisers are screwed down to prevent the lift from moving. MAINTENANCE. 1. Periodically, check that all joints and pivots are clean and moving freely. Lubricate all pivots and spindles, with light oil, using the oil holes provided. 2. Check the action of the hydraulic ram and inspect for leaks. If leaks are apparent, do not use the Lift, but carry out or submit for repair before use. 3. Always carry out a visual check before use to ensure the lift is serviceable, never take things for granted. 6

7 PARTS DIAGRAM - CML3 7

8 PARTS LIST - CML3 No. Description Qty Part No: No. Description Qty Part No: 1 Hydraulic pump 1 HJCML301 2 Link 1 HJCML302 3 Pin 1 HJCML303 4 R-pin 6 HJCML304 5 Release valve spindle 1 HJCML305 6 Link 1 HJCML306 7 Pin 2 HJCML307 8 Pump Shaft Location 1 HJCML308 9 Pump piston spindle 1 HJCML Release foot pedal 1 HJCML Lift foot pedal 1 HJCML Bolt M6x16 8 HJCML Washer 6mm 17 HJCML Castor fork assembly 2 HJCML Bolt M12x70 4 HJCML Washer 12mm 8 HJCML Bush 4 HJCML Adjusting screw assy 2 HJCML Connection 1 HJCML Lock washer 6mm 9 HJCML Nut M6 9 HJCML Locking bar 1 HJCML Washer 10mm 22 HJCML Bolt M10x20 4 HJCML Lock washer 12mm 8 HJCML Nut M12 8 HJCML Spring 1 HJCML Bush 4 HJCML Bolt M12x40 4 HJCML Nut M10 4 HJCML Cotter Pin 1 HJCML Baffle plate 1 HJCML Nut M8 8 HJCML Bolt M8x12 1 HJCML Platform 1 HJCML Sliding plate 1 HJCML Leading plate 1 HJCML Front lifting arm 1 HJCML Rear lifting arm 1 HJCML Bolt M6x30 1 HJCML Bolt M8x12 1 HJCML U Clamp 2 HJCML Washer 2 HJCML Front wheel 2 HJCML Set Screw M8x12 1 HJCML Base Plate 1 HJCML Set Screw M6x10 2 HJCML Foot Pedel Guard 1 HJCML Bolt M8x12 2 HJCML Washer 12 2 HJCML Lock Washer 12 2 HJCML Clamp Adjuster 1 HJCML Movable vise assy 1 HJCML Plastic Cover 4 HJCML Rubber protector 2 HJCML Rubber protector 2 2 HJCML Screw 24 HJCML Stationary vise assy 1 HJCML Lifting Arm Spindle 1 HJCML359 8

9 PARTS DIAGRAM - CLM3 AIR 9

10 PARTS LIST - CML3AIR No. Description Qty Part No: No. Description Qty Part No: 1 Hydraulic pump 1 HJCML301 2 Link 1 HJCML302 3 Pin 1 HJCML303 4 R-pin 5 HJCML304 5 Release valve spindle 1 HJCML305 6 Link 1 HJCML306 7 Pin 2 HJCML307 8 Pump Shaft Location 2 HJCML308 9 Pump piston spindle 1 HJCML Release foot pedal 1 HJCML Lift foot pedal 1 HJCML Bolt M6x16 8 HJCML Washer 6mm 9 HJCML Castor fork assembly 2 HJCML Bolt M12x70 4 HJCML Washer 12mm 8 HJCML Bush 4 HJCML Adjusting screw assy 2 HJCML Connection 1 HJCML Lock washer 6mm 13 HJCML Nut M6 9 HJCML Locking bar 1 HJCML Washer 10mm 12 HJCML Bolt M10x25 12 HJCML Lock washer 12mm 8 HJCML Nut M12 8 HJCML Spring 1 HJCML Bush 4 HJCML Bolt M12x65 4 HJCML Nut M10 12 HJCML Cotter Pin 2 HJCML Baffle plate 1 HJCML Nut M8 8 HJCML Vise Assy 1 HJCML Platform 1 HJCML Sliding plate 1 HJCML Leading plate 1 HJCML Front lifting arm 1 HJCML Rear lifting arm 1 HJCML Bolt M6x30 1 HJCML Bolt M8x12 3 HJCML U Clamp 2 HJCML Washer 2 HJCML Front wheel 2 HJCML Set Screw M8x12 1 HJCML Base Plate 1 HJCML Set Screw M6x10 2 HJCML Lifting Arm Spindle 1 HJCML Retaining ring 2 HJCML Retaining ring 2 HJCML Pump Base 1 HJCML Bolt M6x20 4 HJCML Air Hose 1 HJCML Air Controller 1 HJCML Bolt M8x16 4 HJCML Movable vise assy 1 HJCML Plastic Cover 4 HJCML Rubber protector 2 HJCML Rubber protector 2 2 HJCML Screw 24 HJCML Stationary vise assy 1 HJCML Lock Washer 8 2 HJCML Washer 8 2 HJCML Foot Pedel Guard 1 HJCML364 10

11 PARTS & SERVICE CONTACTS For Spare Parts and Service, please contact your nearest dealer, or CLARKE International, on one of the following numbers. PARTS & SERVICE TEL: PARTS & SERVICE FAX: or as follows: PARTS: SERVICE: 11

12

13 Model CML3 Additional information When the pedal is assembled, you may find that the foot plate is too near the bottom of the safety plate. If so make these adjustments.: 1. Raise the table and engage the safety locking bar as described on page 4 point 7 of the manual. 2. When the table is secure, identify the adaptor, pin and R clip as shown above. 3. Remove the R clip and pin and let the link bar drop down from between the flanges of the adaptor. 4. Loosen the adaptor from the threaded pin by 2-3 threads. 5. Refit the link bar using the pin and R clip. 6. The foot plate should have lowered in relation to the pedal guard. 7. If the necessary foot plate position has not been reached, Repeat the operation (Do not loosen the adaptor too much, make sure that sufficient thread engages with the pin).

14 SYSTEM AIR PURGE In the event of the platform not pumping up to full height it may be necessary to purge air from the hydraulic system. 1. Pump up the platform as far as possible then fully lower using the LOWERING PEDAL 2. Remove the filler plug to release any trapped air, top up the reservoir with clean hydraulic fluid and re-insert the plug 3. Repeat operations 1 and 2 (above) until all air is purged from the system FILLER PLUG If the above procedure does not cure the fault contact you local Clarke dealer.

1 TONNE FOLDING CRANE. 1 TONNE FOLDING CRANE MODEL No CFC100 PART No OPERATING & MAINTENANCE INSTRUCTIONS 1202

1 TONNE FOLDING CRANE. 1 TONNE FOLDING CRANE MODEL No CFC100 PART No OPERATING & MAINTENANCE INSTRUCTIONS 1202 1 TONNE FOLDING CRANE 1 TONNE FOLDING CRANE MODEL No CFC100 PART No 7611005 OPERATING & MAINTENANCE INSTRUCTIONS 1202 2 11 SPARE PARTS No Description Qty Part No No Description Qty Part No 1 Main Support

More information

HYDRAULIC MOTORCYCLE LIFT

HYDRAULIC MOTORCYCLE LIFT HYDRAULIC MOTORCYCLE LIFT MODEL NO: CML5 PART NO: 7610193 OPERATION & MAINTENANCE INSTRUCTIONS LS0713 INTRODUCTION Thank you for purchasing this CLARKE hydraulic motorcycle lift. Before attempting to operate

More information

HYDRAULIC PALLET TRUCK. MODEL No: PTE550 PART Nos OPERATION & MAINTENANCE INSTRUCTIONS

HYDRAULIC PALLET TRUCK. MODEL No: PTE550 PART Nos OPERATION & MAINTENANCE INSTRUCTIONS HYDRAULIC PALLET TRUCK MODEL No: PTE550 PART Nos 7630171 OPERATION & MAINTENANCE INSTRUCTIONS 0604 Please read these instructions carefully before operating the truck Thank you for purchasing this CLARKE

More information

OPERATION & MAINTENANCE INSTRUCTIONS

OPERATION & MAINTENANCE INSTRUCTIONS 10 TONNE HEAVY DUTY LONG CHASSIS TROLLEY JACK MODEL NO: CTJ10GLS PART NO: 7623095 OPERATION & MAINTENANCE INSTRUCTIONS LS0915 INTRODUCTION Thank you for purchasing this CLARKE 10 Tonne Heavy Duty Long

More information

HYDRAULIC PALLET TRUCKS

HYDRAULIC PALLET TRUCKS HYDRAULIC PALLET TRUCKS HYDRAULIC PALLET TRUCKS MODEL Nos: PT550 GAL & PT685 GAL PART Nos: 7630234 & 7630236 OPERATION & MAINTENANCE INSTRUCTIONS 0204 Please read these instructions carefully before operating

More information

2¼ TONNE TROLLEY JACK

2¼ TONNE TROLLEY JACK 2¼ TONNE TROLLEY JACK Model No: CTJ2250LP PART NO: 7623070 OPERATING & MAINTENANCE INSTRUCTIONS GC01/12 INTRODUCTION Thank you for purchasing this CLARKE Trolley Jack. Before attempting to use this product,

More information

HYDRAULIC PALLET TRUCK

HYDRAULIC PALLET TRUCK HYDRAULIC PALLET TRUCK Models; PT550C & PT685C Part Nos 7630172 & 7630177 OPERATING & MAINTENANCE INSTRUCTIONS GC05/12 INTRODUCTION Thank you for purchasing this CLARKE Pallet Truck. Before attempting

More information

HEAVY DUTY CRANE HDC RANGE OPERATING G & MAINTENANCE INSTRUCTIONS

HEAVY DUTY CRANE HDC RANGE OPERATING G & MAINTENANCE INSTRUCTIONS HEAVY DUTY CRANE HDC RANGE OPERATING G & MAINTENANCE INSTRUCTIONS 0599 SPECIFICATIONS cont... No. Description Part No. No. Description Part No. MAXIMUM SAFE WORKING LOADS (kg) HDC50 HDC100 HDC150 HDC200

More information

GARAGE JACK MODEL NO: CTJ3000G PART NO: OPERATION & MAINTENANCE INSTRUCTIONS ORIGINAL INSTRUCTIONS

GARAGE JACK MODEL NO: CTJ3000G PART NO: OPERATION & MAINTENANCE INSTRUCTIONS ORIGINAL INSTRUCTIONS GARAGE JACK MODEL NO: CTJ3000G PART NO: 7623030 OPERATION & MAINTENANCE INSTRUCTIONS ORIGINAL INSTRUCTIONS GC1217 INTRODUCTION Thank you for purchasing this CLARKE Garage Jack. Before attempting to use

More information

3-TONNE GARAGE JACK OPERATION & MAINTENANCE INSTRUCTIONS MODEL NO: CTJ3000GB PART NO: ORIGINAL INSTRUCTIONS

3-TONNE GARAGE JACK OPERATION & MAINTENANCE INSTRUCTIONS MODEL NO: CTJ3000GB PART NO: ORIGINAL INSTRUCTIONS 3-TONNE GARAGE JACK MODEL NO: CTJ3000GB PART NO: 7623032 OPERATION & MAINTENANCE INSTRUCTIONS ORIGINAL INSTRUCTIONS GC1216 2 INTRODUCTION Thank you for purchasing this CLARKE Garage Jack. Before attempting

More information

2 TONNE GARAGE JACK Model No: CTJ2QLP PART NO:

2 TONNE GARAGE JACK Model No: CTJ2QLP PART NO: TONNE GARAGE JACK Model No: CTJQLP PART NO: 7680 OPERATING & MAINTENANCE INSTRUCTIONS GC03 INTRODUCTION Thank you for purchasing this CLARKE Garage Jack. Before attempting to use this product, please read

More information

20 TONNE HYDRAULIC PRESS MODEL NO: CSA20FBT

20 TONNE HYDRAULIC PRESS MODEL NO: CSA20FBT 20 TONNE HYDRAULIC PRESS MODEL NO: CSA20FBT PART NO: 7614058 OPERATION & MAINTENANCE INSTRUCTIONS WARNING: Read these instructions before using the press GC0516 INTRODUCTION Thank you for purchasing this

More information

GARAGE JACK MODEL NO: CTJ3000QLB PART NO: OPERATION & MAINTENANCE INSTRUCTIONS ORIGINAL INSTRUCTIONS

GARAGE JACK MODEL NO: CTJ3000QLB PART NO: OPERATION & MAINTENANCE INSTRUCTIONS ORIGINAL INSTRUCTIONS GARAGE JACK MODEL NO: CTJ3000QLB PART NO: 7623205 OPERATION & MAINTENANCE INSTRUCTIONS ORIGINAL INSTRUCTIONS GC1216 2 INTRODUCTION Thank you for purchasing this CLARKE Garage Jack. Before attempting to

More information

2 TONNE TROLLEY JACK

2 TONNE TROLLEY JACK 2 TONNE TROLLEY JACK Model No: CTJ2000LP PART NO: 7623065 OPERATING & MAINTENANCE INSTRUCTIONS GC01/12 INTRODUCTION Thank you for purchasing this CLARKE Trolley Jack. Before attempting to use this product,

More information

50 TONNE HYDRAULIC PRESS MODEL NO: CSA50FP

50 TONNE HYDRAULIC PRESS MODEL NO: CSA50FP 50 TONNE HYDRAULIC PRESS MODEL NO: CSA50FP PART NO: 7615202 OPERATION & MAINTENANCE INSTRUCTIONS WARNING: Read these instructions before using the press GC0516 INTRODUCTION Thank you for purchasing this

More information

OIL DRAINER MODEL No: COD70. Part No: ASSEMBLY and OPERATING INSTRUCTIONS 0707

OIL DRAINER MODEL No: COD70. Part No: ASSEMBLY and OPERATING INSTRUCTIONS 0707 OIL DRAINER MODEL No: COD70 Part No: 7630203 ASSEMBLY and OPERATING INSTRUCTIONS 0707 Thank you for purchasing this Clarke Oil Drainer, which is designed to provide a means of draining vehicle oil quickly

More information

ENGINE STAND MODEL NO: CES560

ENGINE STAND MODEL NO: CES560 ENGINE STAND MODEL NO: CES560 PART NO: 7610123 USER INSTRUCTIONS GC0315 INTRODUCTION Thank you for purchasing this CLARKE Engine Stand. Before attempting to operate the product, it is essential that you

More information

BENCH GRINDER MODEL CBG6RZ OPERATING & MAINTENANCE INSTRUCTIONS

BENCH GRINDER MODEL CBG6RZ OPERATING & MAINTENANCE INSTRUCTIONS BENCH GRINDER MODEL CBG6RZ OPERATING & MAINTENANCE INSTRUCTIONS 0100 9 Thank you for purchasing this CLARKE BENCH GRINDER. Before attempting to operate this machine, please read this instruction manual

More information

BENCH GRINDER MODEL CBG6RP OPERATING & MAINTENANCE INSTRUCTIONS 0101

BENCH GRINDER MODEL CBG6RP OPERATING & MAINTENANCE INSTRUCTIONS 0101 BENCH GRINDER MODEL CBG6RP OPERATING & MAINTENANCE INSTRUCTIONS 0101 Thank you for purchasing this CLARKE Bench Grinder Before attempting to operate this machine, please read this instruction manual thoroughly

More information

Petrol Driven Water Pump. Model No. CD1-1 Part No OPERATING & MAINTENANCE INSTRUCTIONS

Petrol Driven Water Pump. Model No. CD1-1 Part No OPERATING & MAINTENANCE INSTRUCTIONS Petrol Driven Water Pump Model No. CD1-1 Part No. 7230034 OPERATING & MAINTENANCE INSTRUCTIONS Thank you for purchasing this Clarke CD1 petrol driven water pump. Before attempting to operate this pump

More information

INSTALLATION, OPERATION, & MAINTENANCE MANUAL

INSTALLATION, OPERATION, & MAINTENANCE MANUAL INSTALLATION, OPERATION, & MAINTENANCE MANUAL MODEL: LDML-1000L 1,000 LB CAPACITY MOTORCYCLE/ATV LIFT FOLLOW THIS MANUAL CAREFULLY TO ENSURE THE MACHINE WILL FUNCTION CORRECTLY AND PROVIDE MANY YEARS OF

More information

PORTABLE SANDBLASTER HOPPER KIT MODEL NO: CPSB1

PORTABLE SANDBLASTER HOPPER KIT MODEL NO: CPSB1 PORTABLE SANDBLASTER HOPPER KIT MODEL NO: CPSB1 PART NO: 7640125 OPERATION & MAINTENANCE INSTRUCTIONS LS0309 INTRODUCTION Thank you for purchasing this Clarke Portable Sandblaster Hopper Kit. Before you

More information

HYDRAULIC PALLET TRUCK MODEL NO: PT540M/BM/CM & PT685BM/CM PART NO: , , , ,

HYDRAULIC PALLET TRUCK MODEL NO: PT540M/BM/CM & PT685BM/CM PART NO: , , , , HYDRAULIC PALLET TRUCK MODEL NO: PT540M/BM/CM & PT685BM/CM PART NO: 7631700, 7631705, 7631710, 7631715, 7631720 OPERATION & MAINTENANCE INSTRUCTIONS LS0316 INTRODUCTION Thank you for purchasing this CLARKE

More information

INSTALLATION, OPERATION, & MAINTENANCE MANUAL

INSTALLATION, OPERATION, & MAINTENANCE MANUAL INSTALLATION, OPERATION, & MAINTENANCE MANUAL MODEL: 1500XLT-E 1,500 LB CAPACITY ELECTRIC MOTORCYCLE/ATV LIFT *OPTIONAL EQUIPMENT SHOWN FOLLOW THIS MANUAL CAREFULLY TO ENSURE THE MACHINE WILL FUNCTION

More information

INSTALLATION, OPERATION, & MAINTENANCE MANUAL

INSTALLATION, OPERATION, & MAINTENANCE MANUAL INSTALLATION, OPERATION, & MAINTENANCE MANUAL MODEL: HDML-1500XLT-E 1,500 LB CAPACITY ELECTRIC MOTORCYCLE/ATV LIFT *OPTIONAL EQUIPMENT SHOWN FOLLOW THIS MANUAL CAREFULLY TO ENSURE THE MACHINE WILL FUNCTION

More information

OPERATORS MANUAL/INSTRUCTIONS/PARTS & SERVICE FOR MANUAL & ELECTRIC

OPERATORS MANUAL/INSTRUCTIONS/PARTS & SERVICE FOR MANUAL & ELECTRIC OPERATORS MANUAL/INSTRUCTIONS/PARTS & SERVICE FOR MANUAL & ELECTRIC TABLE OF CONTENTS SAFETY DELIVERY INSPECTION OPERATION 4 MAINTENANCE 5 TROUBLE SHOOTING 5 PARTS 6-15 Frame Scissor Assembly 6-7 Thrust

More information

3.25 Ton Heavy Duty Floor Jack

3.25 Ton Heavy Duty Floor Jack Please dispose of packaging for the product in a responsible manner. It is suitable for recycling. Help to protect the environment, take the packaging to the local amenity tip and place into the appropriate

More information

CONTENTS. Product Features and Specifications Installation Requirement Installation Exploded View Operation Instruction...

CONTENTS. Product Features and Specifications Installation Requirement Installation Exploded View Operation Instruction... 1 CONTENTS Product Features and Specifications... 3 Installation Requirement... 5 Installation... 6 Exploded View... 20 Test... 22 Operation Instruction... 25 Maintenance... 26 Trouble Shooting... 27 Parts

More information

HEAVY DUTY BATTERY BOOSTERS / CHARGER MODEL No. BC420N

HEAVY DUTY BATTERY BOOSTERS / CHARGER MODEL No. BC420N HEAVY DUTY BATTERY BOOSTERS / CHARGER MODEL No. BC420N OPERATING & MAINTENANCE INSTRUCTIONS 1206 SPECIFICATIONS Supply Voltage 230 Max Charge (Amps) 60 (cont) Max Boost (Amps) 400 Boost/Charge (Volts)

More information

POWERWASHER OPERATING & MAINTENANCE INSTRUCTIONS. Models: PLS130AB & PLS130AH - PLS200AB & PLS200AH DLS200AL & PLS160AH

POWERWASHER OPERATING & MAINTENANCE INSTRUCTIONS. Models: PLS130AB & PLS130AH - PLS200AB & PLS200AH DLS200AL & PLS160AH POWERWASHER Models: PLS130AB & PLS130AH - PLS200AB & PLS200AH DLS200AL & PLS160AH OPERATING & MAINTENANCE INSTRUCTIONS 0108 CONTENTS Guarantee... 3 Specifications... 3 Safety Precautions... 4 Features...

More information

PRESSURISED SANDBLASTER

PRESSURISED SANDBLASTER PRESSURISED SANDBLASTER MODEL NO: CPSB200 PART NO: 7640128 OPERATION & MAINTENANCE INSTRUCTIONS LS1211 INTRODUCTION Thank you for purchasing this Clarke Pressurised Sandblaster. Before you try to use this

More information

SHOT BLAST CABINET MODEL No. CSB20B Part No OPERATING & MAINTENANCE INSTRUCTIONS

SHOT BLAST CABINET MODEL No. CSB20B Part No OPERATING & MAINTENANCE INSTRUCTIONS SHOT BLAST CABINET MODEL No. CSB20B Part No. 7640110 1001 OPERATING & MAINTENANCE INSTRUCTIONS Item Description Part No. Item Description Part No. SPARE PARTS AND SERVICING Please contact your nearest

More information

ASSEMBLY & OPERATION INSTRUCTION MANUAL

ASSEMBLY & OPERATION INSTRUCTION MANUAL Sliding Bridge Jack 3,500 lbs. Capacity ASSEMBLY & OPERATION INSTRUCTION MANUAL TABLE OF CONTENTS Specifications... 2 Description & Features... 3 Installation Instructions... 4 Safety Instructions... 4

More information

SUBMERSIBLE WATER PUMPS

SUBMERSIBLE WATER PUMPS SUBMERSIBLE WATER PUMPS Model Nos. CS85S - CS85SA CS120S - CS120SA CS185S - CS185SA CS240S - CS240SA CS305S - CS305SA OPERATING & MAINTENANCE INSTRUCTIONS 1000 CONTENTS Warranty conditions... 3 Safety

More information

3 Ton Trolley Jack. Please read and fully understand the instructions in this manual before operation. Keep this manual safe for future reference.

3 Ton Trolley Jack. Please read and fully understand the instructions in this manual before operation. Keep this manual safe for future reference. Please dispose of packaging for the product in a responsible manner. It is suitable for recycling. Help to protect the environment, take the packaging to the local amenity tip and place into the appropriate

More information

Instructions for: Diesel Engine Setting/Locking Tool Kit Renault dci Engines. Model No: VS4760.V3 1. SAFETY INSTRUCTIONS

Instructions for: Diesel Engine Setting/Locking Tool Kit Renault dci Engines. Model No: VS4760.V3 1. SAFETY INSTRUCTIONS Instructions for: Diesel Engine Setting/Locking Tool Kit Renault dci Engines Model No: VS4760.V3 Thank you for purchasing a Sealey product. Manufactured to a high standard this product will, if used according

More information

SUBMERSIBLE PUMP. Model No: HIPPO 2 OPERATING & MAINTENANCE INSTRUCTIONS

SUBMERSIBLE PUMP. Model No: HIPPO 2 OPERATING & MAINTENANCE INSTRUCTIONS SUBMERSIBLE PUMP Model No: HIPPO 2 OPERATING & MAINTENANCE INSTRUCTIONS 0107 1 HIPPO 2 240 Volt and 110 Volt models Thank you for purchasing this Clarke Hippo 2 Pump. Before attempting to operate this

More information

PROFESSIONAL CORDLESS IMPACT SCREWDRIVER

PROFESSIONAL CORDLESS IMPACT SCREWDRIVER PROFESSIONAL CORDLESS IMPACT SCREWDRIVER Model CIS00 Part No 4500625 OPERATING & MAINTENANCE INSTRUCTIONS GC0309 INTRODUCTION Thank you for purchasing this CLARKE Impact Screwdriver. Before attempting

More information

Air Compressor. Models: CFP9HND. Operating & Maintenance Instructions

Air Compressor. Models: CFP9HND. Operating & Maintenance Instructions Air Compressor Models: CFP9HND Operating & Maintenance Instructions 0614 - 2 - WARNING! DO NOT ATTEMPT TO ALTER ENGINE SPEED SETTINGS DOING SO WILL INVALIDATE YOUR GUARANTEE SPECIFICATIONS CFP9ND Part

More information

500kg TELESCOPIC TRANSMISSION LIFTER

500kg TELESCOPIC TRANSMISSION LIFTER Product Code: 2056T PRODUCT CODE: 2056T 500kg TELESCOPIC TRANSMISSION LIFTER Safe Working Capacity 500kg Base Dimension 540 x 570 mm Minimum Height 1175mm Maximum Height 1900mm Made in China to TQB Brands

More information

SIPHON FEED SANDBLASTER

SIPHON FEED SANDBLASTER SIPHON FEED SANDBLASTER MODEL NO: CSB10 PART NO: 7640117 OPERATION & MAINTENANCE INSTRUCTIONS LS0513 INTRODUCTION Thank you for purchasing this Clarke siphon feed sandblaster. Before you try to use this

More information

BATTERY BOOSTERS / CHARGERS BC120N BC130N BC210N BC320E BC410E BC520N

BATTERY BOOSTERS / CHARGERS BC120N BC130N BC210N BC320E BC410E BC520N BATTERY BOOSTERS / CHARGERS BC120N BC130N BC210N BC320E BC410E BC520N OPERATING INSTRUCTIONS 1106 SPECIFICATIONS MODEL 120N 130N 210N 320E 410E 520N MAX CHARGE (AMPS) 15 15 25 35 35 50 MAX BOOST (AMPS)

More information

TJA2.5 ALUMINIUM TROLLEY JACK

TJA2.5 ALUMINIUM TROLLEY JACK TJA2.5 ALUMINIUM TROLLEY JACK OWNER S MANUAL FOR YOUR SAFETY PLEASE READ THESE INSTRUCTIONS CAREFULLY AND RETAIN THEM FOR FUTURE USE. SPECIFICATION Part Number: Product Weight: Brand: Capacity: A - Closed

More information

Brake Upgrade Kit Fitting Instructions Bonneville America

Brake Upgrade Kit Fitting Instructions Bonneville America WARNING: Always have Triumph approved parts, accessories and conversions fitted by a trained technician of an authorised Triumph Dealer. The fitment of parts, accessories and conversions by a technician

More information

IMPORTANT INSTRUCTIONS FOR OPERATION & MAINTENANCE OF

IMPORTANT INSTRUCTIONS FOR OPERATION & MAINTENANCE OF IMPORTANT INSTRUCTIONS FOR OPERATION & MAINTENANCE OF CONVEYORS EASIKIT 300 EASIKIT 450 EASIKIT 600, 900, 1200 & 1500 The manufacturer does not accept responsibility for any loss, damage to other equipment,

More information

VEHICLE POSITIONING JACK

VEHICLE POSITIONING JACK VEHICLE POSITIONING JACK Model No: VPJ300 PART NO: 7624100 OPERATING & MAINTENANCE INSTRUCTIONS GC06/12 INTRODUCTION Thank you for purchasing this CLARKE Vehicle Positioning Jack. Before attempting to

More information

BATTERY/BOOSTER CHARGER. Model No: BC100N Part No: OPERATING & MAINTENANCE INSTRUCTIONS

BATTERY/BOOSTER CHARGER. Model No: BC100N Part No: OPERATING & MAINTENANCE INSTRUCTIONS BATTERY/BOOSTER CHARGER Model No: BC100N Part No: 6210101 OPERATING & MAINTENANCE INSTRUCTIONS 0906 Specifications Max Charge... 15Amps Duty Cycle... 100% 10A Arith. Max Boost... 100Amps Boost/Charge...

More information

Air-Assist Service Jack Max. Capacity: 10 Tons

Air-Assist Service Jack Max. Capacity: 10 Tons Form No. 565786 Parts List & Operating Instructions for: 1511B Air-Assist Service Jack Max. Capacity: 10 Tons 109 67 66 68 77 69 70 78 95 94 107 106 108 26 71 72 72 93 X L 65 75 92 91 90 89 88 87 86 85

More information

HEAVY DUTY BATTERY BOOSTERS / CHARGERS. MODEL Nos. BC185N & BC205N OPERATING INSTRUCTIONS

HEAVY DUTY BATTERY BOOSTERS / CHARGERS. MODEL Nos. BC185N & BC205N OPERATING INSTRUCTIONS HEAVY DUTY BATTERY BOOSTERS / CHARGERS MODEL Nos. BC185N & BC205N OPERATING INSTRUCTIONS 0614 Thank you for purchasing this CLARKE Battery Charger. These units are suitable for charging and boosting 12

More information

Air Compressor PP10ND PPH10ND PP15ND PPH15ND. Operating & Maintenance Instructions

Air Compressor PP10ND PPH10ND PP15ND PPH15ND. Operating & Maintenance Instructions Air Compressor PP10ND PPH10ND PP15ND PPH15ND Operating & Maintenance Instructions 1002 SPECIFICATIONS PP10ND PPH10ND PP15ND PPH15ND Part Number 2090940 2090960 209080 2090100 WARNING! DO NOT ATTEMPT TO

More information

PRESSURISED SANDBLASTER

PRESSURISED SANDBLASTER PRESSURISED SANDBLASTER MODEL NO: CPSB100 PART NO: 7640130 OPERATION & MAINTENANCE INSTRUCTIONS LS0510 INTRODUCTION Thank you for purchasing this Clarke Pressurised Sandblaster. Before you try to use this

More information

SUBMERSIBLE WATER PUMP OPERATING & MAINTENANCE INSTRUCTIONS. Model Nos. CSE400A. Part No iss 2

SUBMERSIBLE WATER PUMP OPERATING & MAINTENANCE INSTRUCTIONS. Model Nos. CSE400A. Part No iss 2 SUBMERSIBLE WATER PUMP Model Nos. CSE400A Part No. 7231100 0917 iss 2 OPERATING & MAINTENANCE INSTRUCTIONS Thank you for purchasing this Clarke Submersible Pump. This highly efficient pump is designed

More information

Inspection upon receipt of the lift ASSEMBLY. XLT Side Extension Kit Installation (THIS KIT IS OPTIONAL) Operating Conditions

Inspection upon receipt of the lift ASSEMBLY. XLT Side Extension Kit Installation (THIS KIT IS OPTIONAL) Operating Conditions Inspection upon receipt of the lift 1. When you receive the lift look for freight damage and make note of any damage on the bill of lading. 2. In case of freight damage, call the truck line immediately

More information

HYDRAULIC BENCH PRESS 50,000kg

HYDRAULIC BENCH PRESS 50,000kg OWNER S MANUAL PRODUCT CODE: 2037T HYDRAULIC BENCH PRESS 50,000kg Working Capacity Height Width Depth Weight 50,000kg 1660mm 1220mm 800mm 236kg Made in China to TQB Brands Pty Ltd specifications WARNING

More information

500kg HYDRAULIC TABLE LIFT

500kg HYDRAULIC TABLE LIFT Product Code: 6007T OWNER S MANUAL PRODUCT CODE: 6007T 500kg HYDRAULIC TABLE LIFT Working Load Limit 500kg Maximum Height 1575mm Minimum Height 440mm Table Dimensions 1010x520mm Wheel Diameter 150mm Made

More information

OPERATING & MAINTENANCE INSTRUCTIONS

OPERATING & MAINTENANCE INSTRUCTIONS BATTERY/BOOSTER CHARGER Model No: BC100C Part No: 6210106 OPERATING & MAINTENANCE INSTRUCTIONS 0915 Specifications Max Charge... 15Amps Duty Cycle... 100% 10A Arith. Max Boost... 100Amps Boost/Charge...

More information

GENERATOR MODEL NO: FG2500 OPERATION & MAINTENANCE INSTRUCTIONS PART NO: LS0114

GENERATOR MODEL NO: FG2500 OPERATION & MAINTENANCE INSTRUCTIONS PART NO: LS0114 GENERATOR MODEL NO: FG2500 PART NO: 8857727 OPERATION & MAINTENANCE INSTRUCTIONS LS0114 INTRODUCTION Thank you for purchasing this CLARKE Generator. Before attempting to use this product, please read this

More information

CONTENTS. Product Features and Specifications...1. Installation Requirement Steps of Installation.. 5. Exploded View Test Run...

CONTENTS. Product Features and Specifications...1. Installation Requirement Steps of Installation.. 5. Exploded View Test Run... CONTENTS Product Features and Specifications...1 Installation Requirement... 3 Steps of Installation.. 5 Exploded View...18 Test Run...21 Operation Instruction...22 Maintenance... 23 Trouble Shooting...

More information

HAND SPRAYER. MODEL NO: PHS8 Part No: OPERATING & MAINTENANCE INSTRUCTIONS GC0513

HAND SPRAYER. MODEL NO: PHS8 Part No: OPERATING & MAINTENANCE INSTRUCTIONS GC0513 HAND SPRAYER MODEL NO: PHS8 Part No: 3402267 OPERATING & MAINTENANCE INSTRUCTIONS GC0513 INTRODUCTION Thank you for purchasing this CLARKE Sprayer, designed for use with insecticides or other water-based

More information

28W WORK LAMP Model: CTL28 Part No:

28W WORK LAMP Model: CTL28 Part No: 28W WORK LAMP Model: CTL28 Part No: 4002905 INSTRUCTION MANUAL GC0609 INTRODUCTION Thank you for purchasing this CLARKE 28W Work Lamp. Before attempting to use the product, it is essential that you read

More information

TRUCKMATE OPERATING INSTRUCTIONS FOR

TRUCKMATE OPERATING INSTRUCTIONS FOR TRUCKMATE OPERATING INSTRUCTIONS FOR TRI-AXLE CONTAINER TRAILER with Retractable Drawbar Hydraulic Sliding Container-Clamps Hydraulic Landing Legs 24 Tonne TRI-AXLE TRUCKMATE CONTAINER TRAILER (with retractable

More information

POND PUMP Model Nos:SPP3 & SPP6 0200

POND PUMP Model Nos:SPP3 & SPP6 0200 OPERATING & MAINTENANCE INSTRUCTIONS POND PUMP Model Nos:SPP3 & SPP6 0200 Thank you for purchasing this CLARKE Water Pump, which is particularly suitable for the filtration of small to medium size swimming

More information

GENERATOR MODEL NO: FG3000 OPERATION & MAINTENANCE INSTRUCTIONS PART NO: LS0609

GENERATOR MODEL NO: FG3000 OPERATION & MAINTENANCE INSTRUCTIONS PART NO: LS0609 GENERATOR MODEL NO: FG3000 PART NO: 8857700 OPERATION & MAINTENANCE INSTRUCTIONS LS0609 INTRODUCTION Thank you for purchasing this CLARKE Generator. Before attempting to use this product, please read this

More information

ELECTRIC HOIST MODEL NO: CH2500B, CH4000B OPERATION & MAINTENANCE INSTRUCTIONS PART NO: , LS1010

ELECTRIC HOIST MODEL NO: CH2500B, CH4000B OPERATION & MAINTENANCE INSTRUCTIONS PART NO: , LS1010 ELECTRIC HOIST MODEL NO: CH2500B, CH4000B PART NO: 7630386, 7630391 OPERATION & MAINTENANCE INSTRUCTIONS LS1010 INTRODUCTION Thank you for purchasing this CLARKE Electric Hoist. Before attempting to use

More information

DRIVE AXLE Volvo 960 DESCRIPTION & OPERATION AXLE IDENTIFICATION DRIVE AXLES Volvo Differentials & Axle Shafts

DRIVE AXLE Volvo 960 DESCRIPTION & OPERATION AXLE IDENTIFICATION DRIVE AXLES Volvo Differentials & Axle Shafts DRIVE AXLE 1994 Volvo 960 1994 DRIVE AXLES Volvo Differentials & Axle Shafts 960 DESCRIPTION & OPERATION All 960 station wagon models use type 1041 rear axle assembly. All 960 4-door models use type 1045

More information

5 IN 1 JUMP START OPERATION & MAINTENANCE INSTRUCTIONS MODEL NO: JS5IN1 PART NO: LS0810

5 IN 1 JUMP START OPERATION & MAINTENANCE INSTRUCTIONS MODEL NO: JS5IN1 PART NO: LS0810 5 IN 1 JUMP START MODEL NO: JS5IN1 PART NO: 6240005 OPERATION & MAINTENANCE INSTRUCTIONS LS0810 INTRODUCTION Thank you for purchasing this CLARKE product. Before attempting to use this product, please

More information

Operating & Maintenance Manual

Operating & Maintenance Manual Operating & Maintenance Manual CONTENTS CONTENTS INTRODUCTION Introduction 2 Operating Specifications 3 Working Envelope Diagram 3 Do s and Don ts 4 Primary Components 5 Operating Procedures (incl. Emergency

More information

Read this entire manual before operation begins.

Read this entire manual before operation begins. Read this entire manual before operation begins. Record below the following information which is located on the serial number data plate. Serial No. Model No. Date of Installation Contents Specifications.............

More information

SECTION C FRONT SUSPENSION. Section Description Page C.1 REMOVING AND REFITTING A FRONT SUSPENSION UNIT 5

SECTION C FRONT SUSPENSION. Section Description Page C.1 REMOVING AND REFITTING A FRONT SUSPENSION UNIT 5 SECTION C FRONT SUSPENSION Section Description Page C.1 REMOVING AND REFITTING A FRONT SUSPENSION UNIT 5 C.2 REMOVING AND REFITTING THE COMPONENTS OF THE FRONT SUSPENSION 8 C.3 CHECKING AND OVERHAULING

More information

SERVICE INSTRUCTIONS D TON

SERVICE INSTRUCTIONS D TON 1120 SOUTH CRYSTAL AVE * BENTON HARBOR MI PH: 269-925-7777 FAX: 269-925-6656 SERVICE INSTRUCTIONS D-51223 4 TON TO ASSEMBLE: 1. Check the handle set screw for tightness. CUSTOMER PRE-USE INSTRUCTIONS THE

More information

Single Seat Trailer. Owner s manual and safety instructions

Single Seat Trailer. Owner s manual and safety instructions Single Seat Trailer Owner s manual and safety instructions Owner s Manual Every effort has been made to ensure your trailer is of top quality and proven safe design, ready to provide you with many years

More information

Instruction Manual FM180. NOTE: Owner/Operator must read and understand this instruction manual before using the mover.

Instruction Manual FM180. NOTE: Owner/Operator must read and understand this instruction manual before using the mover. Instruction Manual FM180 NOTE: Owner/Operator must read and understand this instruction manual before using the mover. Contents 1. Application 2. Specifications 3. Assembly 4. Precautions and Preparation

More information

OPERATION & MAINTENANCE INSTRUCTIONS

OPERATION & MAINTENANCE INSTRUCTIONS PROFESSIONAL COIL SPRING COMPRESSOR MODEL NO: CHT747 PART NO: 1801747 OPERATION & MAINTENANCE INSTRUCTIONS LS0813 INTRODUCTION Thank you for purchasing this CLARKE Professional Coil Spring Compressor.

More information

Read this entire manual before operation begins.

Read this entire manual before operation begins. Read this entire manual before operation begins. Record below the following information which is located on the serial number data plate. Serial No. Model No. Date of Installation Contents Specifications.............

More information

Installation Instructions

Installation Instructions Preparing your vehicle to install your brake system upgrade 1. Rack the vehicle. 2. If you don t have a rack, then you must take extra safety precautions. 3. Choose a firmly packed and level ground to

More information

SAI GM Series Piston Hydraulic Motor Crankshaft Design Radial Piston Motors

SAI GM Series Piston Hydraulic Motor Crankshaft Design Radial Piston Motors SAI GM Series Piston Hydraulic Motor Crankshaft Design Radial Piston Motors www.chinawinches.cn (Dimension: inch) Brief Performance Table of Sai GM Series Piston Hydraulic Motor (Full range GM05- GM9 series)

More information

CONTENTS. Product Features and Specifications...1. Installation Requirement Steps of Installation.. 5. Exploded View Test Run...

CONTENTS. Product Features and Specifications...1. Installation Requirement Steps of Installation.. 5. Exploded View Test Run... CONTENTS Product Features and Specifications...1 Installation Requirement... 4 Steps of Installation.. 5 Exploded View...21 Test Run...26 Operation Instruction...27 Maintenance... 28 Trouble Shooting...

More information

TMC LMV & LMXp series

TMC LMV & LMXp series TMC LMV & LMXp series AIR SUSPENSION SERVICE MANUAL TMC Australia Pty Ltd Telephone: + 61 3 8786 3688 78 Star Crescent Facsimile: + 61 3 8786 3699 Hallam E-Mail: info@tmcaus.com.au Victoria 3803 Australia

More information

Service Jacks. Operating Instructions & Parts Manual. Model Number. Capacity 4 Ton 4 Ton Air/ Manual 10 Ton 10 Ton Air/ Manual HW93657/ HW93660

Service Jacks. Operating Instructions & Parts Manual. Model Number. Capacity 4 Ton 4 Ton Air/ Manual 10 Ton 10 Ton Air/ Manual HW93657/ HW93660 Service Jacks Operating Instructions & Parts Manual Model Number HW93657 HW93667 HW93660 HW93662 Capacity 4 Ton 4 Ton Air/ Manual 10 Ton 10 Ton Air/ Manual Made in North America HW93657/ HW93660 HW93667/

More information

Page: REV 3: Add drill and tap information to Figure 4 DRILL #3, TAP 1/4-28 BOTH ENDS.

Page: REV 3: Add drill and tap information to Figure 4 DRILL #3, TAP 1/4-28 BOTH ENDS. REVISION DESCRIPTION: 1) Page: 32-03 MEMO: Step 4 should not be bold. Fix WD-1213 callout in Figure 3. Page: 32-04 REV 3: Add drill and tap information to Figure 4 DRILL #3, TAP 1/4-28 BOTH ENDS. Add make

More information

OWNER S MANUAL PRODUCT CODE: 2006T

OWNER S MANUAL PRODUCT CODE: 2006T Jul-18 Product Code: 2006T OWNER S MANUAL PRODUCT CODE: 2006T HYDRAULIC PIPE BENDER 12,000KG Model Capacity Bending Die No of Attachments 12,000kg 1/2", 3/4", 1", 1-1/4", 1-1/2", 2" 6 Made in China to

More information

DISC BRAKE/DUAL MASTER CYLINDER CONVERSION. Tools, Equipment and Supplies Needed:

DISC BRAKE/DUAL MASTER CYLINDER CONVERSION. Tools, Equipment and Supplies Needed: Please take the time to read the enclosed instructions carefully. If you have any questions, call our Product Assistance personnel for clarification. It is important to note that these instructions contain

More information

PHASE CONVERTERS OPERATING & MAINTENANCE INSTRUCTIONS. MODEL NO: PC40 and PC60. PART Nos:

PHASE CONVERTERS OPERATING & MAINTENANCE INSTRUCTIONS. MODEL NO: PC40 and PC60. PART Nos: PHASE CONVERTERS MODEL NO: PC40 and PC60 MODEL PART No: NO: 6012805 PC20 and PC40 6012810 PC60 PART Nos: 6012800 6012805 6012810 OPERATING & MAINTENANCE INSTRUCTIONS 0107 Specifications PC20 PC40 PC60

More information

Fitting Instructions: Sprint ST (955i), Sprint RS & Tiger 955cc Heated Grip Kit

Fitting Instructions: Sprint ST (955i), Sprint RS & Tiger 955cc Heated Grip Kit Fitting Instructions: Sprint ST (955i), Sprint RS & Tiger 955cc Heated Grip Kit This accessory kit is designed for use on Triumph Sprint ST (955i), Sprint RS & Tiger 955cc motorcycles only and should not

More information

INTRODUCTION Please read this manual before you use your jack and ensure you understand its operation and the safety procedures to be observed.

INTRODUCTION Please read this manual before you use your jack and ensure you understand its operation and the safety procedures to be observed. Rated Capacity: 4000kg Closed Height: 19.5cm (approx) Hydraulic Lift: 11.8cm (approx) Maximum Extended Height: 6cm (approx) 4 Tonne Bottle Jack Instruction Manual Item Code: 332343 Model T90404 INTRODUCTION

More information

HALOGEN FLOODLIGHTS Models CHL1260C & 1260T Part Nos: &

HALOGEN FLOODLIGHTS Models CHL1260C & 1260T Part Nos: & HALOGEN FLOODLIGHTS Models CHL1260C & 1260T Part Nos: 5460600 & 5460595 OPERATING & MAINTENANCE INSTRUCTIONS GC0610 INTRODUCTION Thank you for purchasing this CLARKE Halogen Floodlight. Before attempting

More information

1100W PORTABLE GENERATOR

1100W PORTABLE GENERATOR 1100W PORTABLE GENERATOR MODEL NO: G1200 PART NO: 8010110 OPERATION & MAINTENANCE INSTRUCTIONS LS0312 INTRODUCTION Thank you for purchasing this CLARKE 1100W Portable Generator. Before attempting to use

More information

AUTOGARD SERIES 820 TORQUE LIMITER Installation and Maintenance Manual DB0009 Issue 11 21 Feb 2017 British Autogard Ltd 2 Wilkinson Rd., Love Lane Industrial Estate, Cirencester, Glos., GL7 1YT UK Tel.

More information

8LITRE HAND SPRAYER MODEL NO: PHS8B USER INSTRUCTIONS PART NO: ORIGINAL INSTRUCTIONS

8LITRE HAND SPRAYER MODEL NO: PHS8B USER INSTRUCTIONS PART NO: ORIGINAL INSTRUCTIONS 8LITRE HAND SPRAYER MODEL NO: PHS8B PART NO: 3402268 USER INSTRUCTIONS ORIGINAL INSTRUCTIONS GC1216 INTRODUCTION Thank you for purchasing this CLARKE Sprayer, designed for use with insecticides or other

More information

Read this entire manual before operation begins.

Read this entire manual before operation begins. Read this entire manual before operation begins. Record below the following information which is located on the serial number data plate. Serial No. Model No. Date of Installation Contents Specifications.............

More information

PACKING, HANDLING, TRANSPORTING AND STORING MOTORS

PACKING, HANDLING, TRANSPORTING AND STORING MOTORS PACKING, HANDLING, TRANSPORTING AND STORING MOTORS Make sure that the shaft of the motor is not loaded in any way and is protected from knocks. Axial loads or shocks may easily damage the bearings inside

More information

Amtryke Model AM-12 & AM-16

Amtryke Model AM-12 & AM-16 Amtryke Model AM-12 & AM-16 Carton Contents Carefully remove and lay out all parts from the carton so as not to scratch or lose any parts or pieces. The shipping carton should contain the pictured items

More information

Sub Section Title Page No.

Sub Section Title Page No. Sub Section Title Page No. 1 Introduction 3 2 Routine Maintenance 3 3 Disassembly 4 3.1 Disassembly of Double Crank Design 4 3.2 Disassembly of Scotch Yoke Design 5 3.3 Disassembly of Actuator Cylinder

More information